! HIRO3D

=

JEALOUSY

/10 SCALE R/C MOTOR-DRIVE 4WD RACING BUGGY

A

@27 Length/ 420m/m (16.5”)

@ £IE Width/ 240m/m (9.4”) ‘

@<= Height/ 125m/m (4.97) =gl

@ F &4 £ Grand Clearance/ 40m/m (1.6") f

@ 5 1 v — 4 Wheel Base/ 270m/m (10.6") |

@ 7oLy F Front Tread/ 205m/m (8.1") '
‘ &) Y— by ¥ Rear Tread/ 205m/m (8.1")

@2 ER Full-equipped Weight/ 1,650g (3.41bs)

® E % Radio/ 2ch. 1s. 1 amplifer



JEALOUSY

V10 SCALE R/C MOTOR-DRIVE 4WD RACING BUGGY

b ]

<H AL TOEIZ>

AV THRCRANERDN ECI(HAT, &
DHEL LI (ERBLTHALTHIERL-ZXIZHA
TTenid, BEVKOOBE, XM ANLTH I
HREolk® AEL I ELrOTTEV, ALT
BRTOMREHR, BERFE2vTREL»RET,
X, F—FR, TREXD LBk, BEHEZD -
FIZBEFREOEIZ b 65w, b FE—-F)EF L EEE
FTHHE, AETHELTITELAT S W,

{Before assembling)

Carefuily reed the instruction inanual up to the end before you begin
assembling this kit, and you will be acquainted with the structure
end construciion of this kit auto, [t ensures that it will be very easy
and simple for you to assemble the kit. Also before assembling, make

shortage or fauit of parts on the way of assembling, we will not
accept such a complaint if any. If there should be any shortage or
faulty part, please have the user’s card signed by a dealer from
which you have bought, and please send it back to the business
department of Hirobo Industrial Co., Ltd.

Xy FyovTR®=5=-RUNy 7)) — 2 BRELRE
cHBIMEE S O s 7 L=4, TVMIHEIHH LA
T—hL3RALABERED ¥~

*  Mid-ship motor and bhattery are so mounted that the point of
gravity can be placed at a low positien.

*  This kit aute is a super high class motor buggy in which high
rigidity unitized body framne, aluminum-machined suspension arms
sre employed.

«@& Length/420m/m (16.5”)

o B Width/240m/m (9.4™)

o4 Height/125m/m (4.9")

o {kH# k& Ground Clearance /40m/m (1.6")
oK A b= Z Wheel Base/ 270m/m (10.6")

o 7R MLy F Front Tread/ 205m/m (8.1")
o)A = b v F RearTread/205m/m (8.1")

o &/ B Full-equipped Weight/1650g

sure of the quantity and details of parts.. In ease you will find any

o #f & 3L T A B (Z Before assembling
<Hxy PCA2TW3 I A > (Toolsincluded in the kit)

1.5mmAB L -F 25mmiR L F
1.5mm Hexagon wrench I

2.6mm Hexagon wrench
<HETA2ITA®> (Toolstobeprepared)

BFILIS=(K, D) 591«;;2222;§EZ§;;
Needle-nose
pliers

Phillips screw driver (L,M,S)

(Joms

(frmrm

SDIDPHE 2
Pan head machine screw

FyLFEX
Tapping screw

sER, Fo b, Zuvrx—RE/NHorn—y3HEH
FEMORTRTRELPHESGDOEEID THLE
s alLE Ligs

*  For small parts such screws, nuts, and washers, make sure of
their patterns and shapes in reference with the full-scale diagram
at the left colamn of each page of the manuai.

T

NaTF d 3
ORI A1/ (f) Pliers “e—>
Flat blade screw driver (M) S
ZowyiX—
Side cutters

ESmmBRUTmmE Y2 A KT 18-
Nut driver (5.5mmand Tmm) Hwa—+4 7

Modelling koife sy
———

N3 Scxsﬁnrs % Y Gimlet

>

<HET28MH > (Adhesiveand glueto be prepared)

R A A e TR
Cyanoacrylate glue
<BRIEGERZLO>
(Things necaesssry for painting) R HEE
B FRiakiiE
polycarbonata

/\/r Brush

EEMEF 2y 2L, BFH—HK, TrTD=a =
hS VAR LTTEW, 28, RERT » 7HA
HeoTwET,

DRBEARET
Place hatterys

QT LFHEDELET S

Kxtend an antenna

@RA1YFEANET
Turn ot the switch

Nl
@YU LL IS ERIAL TS
Set the trim lever to NEUTRAL

BAF 1+ w7 ERIIC
Set the stick to NEUTRAL

#  Check each in sequence of numbers. Make sure of the neutral of
servos and amplifiers, Thie kit aute is exclusively of amplifier's
specification.

@rlyFl—E20¥%ET
Connect the battery

BRI YFEAQLET

Turn on the switch

BT 7ORBELRET
Adjust the amplifier



GNFFy b
Clinch nut

M3Ix25% 4w TR U a—
M3 %25 Cap screw

"} 412%21%5 Bearing

ASAMRTPULY
{SKT3.2x8)

Thrust bearing
(SKT3.2%8)

212X 21%x5XTF U L7
(680122)

(6801Z7Z)

edf — I
o4 Ball

FoULTd
Differential gear

4

KIS 4 F73-9(A)
Drive yoke(A)

FZ473a—-2(@)
(7 UFF+v bt
Drive yoke (B)
(With clinch nut)

e4~T ) ¥ 62422
74 Bearing 624Z2

M3xBME X
M3 x8 Counter suni head
seraw

s B e v /ZE e
Second gear shaft

1] #78a3T

Assembly of the differential gears

(4T 7= = (13 4T 7V —-213Eh 7,
{Note)  Prepare one 45T pulley and one 47T pulley.

M3x25% vy TRA7Ua—~ @F 7 DIESIIM3IX25CS DREFT
M3 X 26 Cap screw EA/IZE-2TEILUET,
EEOFATHEBEUT TSN,

——

ASAMRTY LY
Thrust bearing

B12X21 5TV » ¥
n12x21 X5 Bearing

—— F314T2~9(n)

Drive yoke (A) HROK~VFIRS Y ARDH B L

FIVLT Ihan—-ZRF79RMBohET

Differential gear If grease for ball differential gears aveilable
T on the market is given, more smooth differential
i / effect can be secured,
a® Q¢ e4A— N y
o) o <] ¥ ¥ 7 > (Rear differentiel gears) !
0 s ¢4 Ball
e 45T7—Y~ 47— -
o 45T T = 1) — 45T Pulley 47T Pulley
a7y - 4 '

| YRR & A 7or P REER
Reardriveis Frontdrive is
strengthened, strengthened,

45T Pulley
47T Pulley

56T F &
66T Grar

M2x8ME 2
M3 X8 Counter
sunk head

FULY
Differential gear ring

FS4732-7{8)
(ZVUF7Fy b
Drive yoke (B)

(With clinch nut)

212x21x5XT7 U 7
812X 21 %6 Bearing

2lx-4-71L— pB4e
Mounting the motor plate

HF—U—256T F¥—D
MRV ESETTEN,

M3 x 8l & 2
M3 x 8 Counteor sunk head

acrew

pARTP Y Y
@4 Bearing

E—-F=TOLbTL—-}
Motor mount plate

M3 x 8l & X

M3 % 8 Counter sunk head screw




BUBEENLRTMIF 2 brizh o0t

¥,

() BEFNEARIZAL LWL EE
LTTF &0,

Adhere ‘M3 nut with cyanoacrylate glue.

(Note) Be careful so that glue may
not enter the thread hole.

VOTALS SV JT ST
Upper arm holder (1)

FYI= P = LRI & = (2)
Upper arm holder(2)

(E) To =T =Lkl & —nmE ik
FLTTEW,
(BERREEOC L)

{Note): Be careful about the direction

of the upper arm holder. (In
reference with the number

expressionsh.

3] 7y i8=7— Lk 4 —Bft
Mounting the upper arm holder

Py i—T = bk ~(1)
Upper arm holder (1)

T IV T = L3k )b 8 —(2)
Upper arm holder (2)

TYIN=T = Lm b — ()
Upper arm holder(1)

Pyt T LRI H = (2)
Upper arm helder (2)

M3x12% 4w TR0 1) a—
M3x 12 Cap screw

TYN=T— Lk )5~ (2)
Upper arm kolder (2)




Boic L TRMBEKKTMIF 2 P E
Eh2fT,
Adhere M3 nut with cyanoacrylate
glue as shown in[3].

E)LS PRIz ) fHiF 27,
(Note): Mount “L" as well.
((F) M3x10F% v+ v 7271 2~ 3
FlLTBEET,
Mewx Temporarily set M3 x 10 Cap screw

ea~T I > Y (62422)
¢4 Bearing (624Z7)

GIXE2T 4T b
g2 X 42 Shaft

N5 —-e3x5%x14
Coilar p3 X5X 14

24x6x1550 35 —
pd X6 15.5 Collar

b I O e e
Guide pulley

L7 7 — Lok b 5 — B

Mounting the lower arm holder

23x42% 7 b
g3 x 42 Shaft

Q7P F—4LK 4~
Lower arm holder

M2+ w b
M3 Nut
OF7—i
Lower arm

M3x10% + v T2 Y a—
AA T L~ L(R) M3 %10 Cap screw

Main frame(R)

e3x42 v 7 b
03 X 42 Shaft

M3x10F 4w T A7) 2~

%/ M3 %10 Cap screw

OF T — Lk & —
Lower arm holder

5

BAXBXx155Hh 5 —

@ar T 1) p4X8x15.5 Collar

#4 Bearing

B -e3x5x18 5"
Collar g3 XEx 14

ASTR R arr 7~ 1) —
45T or 477 Pulley

B3 X423 w T}

NTEZATX Y- 08X ADSEAR,
1d.

31T Drive gear
A4 RT=1) =
Guide pulley

45T (247TF —1) —
45T or 477 Pulley




=
| (6] 7L — AMHILT Mot

Assembly of the frame ;
MIx30F +y S22~ . @4x6x15.54 7 —
AL TL—4() :
- M3x 30 Cap scre; J Main frame(L) \ YA #4X6%15.5 Collar
SEIIT M3x10% vy T RX7Ya— 3 2
. M3 % 10 Cap screw 92x98=— FILE ¥ o LS &
. #2 % 9.8 Needle pin A w
2xssz— ey | BEra 3 ~d : O
= g2x88—— ~ | g3 Ering /S
#2 % 9.8 Needle pin ?};
S
@ 36V > re\")"]y“ 7
@#3 Erin, i
& = N
@ M3F v b {1 X127 b= L(R)
M3 Nut i Y Main frame (R)
() 77— &l ¥ —OMIXI0 M3+ b A MIx10%F v W TRATY 2~
yy TR Y a—idEE LT | MINu Q -h-. \% M3 10 Cap screw
: K54 T8 l
sER T' ) Drive shaft ¢ 2 \. 22x98=— KBS
Note - 'lampn;anly get a cap >' #2% 8.8 Needle pin
acr X 30 of the L ;
mz; oa o N e M3Ix30F vy 7RG Yo~ TR A T4
; M3 x 30 Cap screw 22T Drive gear
7] [7)# v 7 VST GE)SSF v 7 (RIS b FIRkIC
Assembly of the knuckle voH—-relRfiirEy,
. Note: Mount & pillow ball in
g6 I AH—Jb ($)2 :‘;’in E the 58 knuckle (R) as well.
46 Pillow ball (MetaxNazstwe, . o6 O~ b
- ostnE-A #6 Pillow ball
&) 86 Piliowball
£ |
T Wiz vtesEas-a !
Fug Fy DT — i
#6 Grooved pillow ball i :i:g‘\ e
(iazm M2 x 6PH EE A Iy ; 2(( AS /ﬂ\
M2 x6PH screw XV {te6E DA~ l ) %
#6 Graoved pillow bell /a\ﬂ, }\:?
| 2 SSF w2 (L)
? 88 Knuckie (L)
¢
DL TIPSV -
M2xGPHE R  #6 Grooved pillow ball o>
i M2 %X 6PH acrew gl —
1 2
el ’ef’"“ = ) 66 Pillow ball
B Bl K51 757 MEAT -
Mounting the drive shaft
MaFqa>Fy b )8+ v 2 L (R). (L)
M4 Nylon nut mﬁii:ﬁi'{'i"fo
MaéF AL+ b : FZ14TOvo % Note: Assemble SS knuckles
M4 Nylonnut Drive washer (R) and (L) as well.

a7y vy
b T vy g4 Washer
#4 Washer ’
gerk7Y g g6NF T
¢6 Bearing / g6 Bearing

K947 Tyor
RI4F 92 b

Drive washer
Drive shaft
g6~ P 1) > (60102ZX) (EVRELTBEET
» ¢ ’
#6 Bearing (6010ZZX) (Note): Temporarily setit.




T

M3Tyvaty bidhadk gl x4
a7 PEITBRAATEBELETY,

Drive p3 X 42 shaft in the M3

sushing nut in advance.

5] MIx3twy hAZYU a2~
M3 x 3 Set screw

g3xdz v 7 b
3 x 42 Shaft

esEOH—hy7
@6 Pillow ball cup

M3Fysaty b
M3 Bushing nut

=y 7 - A BT Y fH T MEX30. M3X10
xx9TAZ Y a—2HOET

2y S8F v I RDE T =T =
Ll Bk, BUTICERLT
TEVy,

Note: After the arm is

mounted, tighten the cap screws

55M3 X 30 and M3 x10.

Note: Be careful aebout

mounting of the pin of &S knuckle

5o thal it can come to the side of

spper arm.,

@ NF L ElEHRSEET
Fit completely.

(&) &y hRZU
2—i3WHy i
NBITEBLUTTEN,

-—c—ﬂé\\

9]7m > b4 AW

M3ITwiratw b
M3 Bushing nut

1888 —
Bampar

M3Ix8TSh 2 A
13 % 8T8 truss

[10] Y 4 4 2 BRft

Mounting the rear suspension

M3Ix3tEw bAZY -
M3 X 3 Set screw

paxd2 Y w7 N
3342 Shaft

AY
=& UYFOREE \\h\

sgA by FYLT-
8.9 Stopring

Mounting the front suspension

TJOY p Pyt~ REEFIY-Tb-F

Front upper Stabilizer plate

QQ/
/@/J/

N=T %7 b

Half shaft

soA by FULY
5-9 Stopring

)

N=FY%7
Half shaft

TP YyIN=F = b
Upperarm b

'rﬁ\ Tyl —T =k

2

S9A by TULY
S—Q\Stﬂp ring

g6 K — b
hy 7
o6 Pillow ball
cup
s 95w TN
S8 Knuckle

s Q= w7
#6 Pillow ball cup

P

Upperarm ~

ﬂ//5$1$y7U>i

8.9 Stop ring

pb KE—Jb
hy
@6 Pillow ball

g Ofi—ibhy 7
96 Pillow ball cup

k




SUFACFHETHLAZET,
Push it in by a needie-nose pliers.

<EAphr>
(Piston)

No.1 -

No.2

a4 T (2OR)

(A7)
Setandard type (Two holes) (Four holes)

Fri—-nbih Yon—-pb¥h
Hho{ hicdkd il eng T,
=¥ The shock returns
Theshock returns  quickly.

slowly,

caTYLHIRyN=>
(Spring stopper)

23— b (No.d)
Short(No.4)

0 7 (No.3)
Long (Ne.3)

Caby. ATVLTRA L yi—- BT
BEORMEIEVMBLTTEY,

Adjust the piston and the spring stopper
according to the conditions of road.

Ow KL K(S)
Rod end (S)

[11] # > /5 — D#8sL
Assembly of the shock absorber

@2E T
#2 E ring

-,

Fos-myF

Shock rod

FoiN=EZX b2
Shock piston

A=) o d—
Shock cylinder

p30l

P-3 Oring ‘;

Y E—%9y7B
Cylinder cap B

-

I Bl A
Diaphragi

Spring support No.§

e yit=Ty FIIY =
AP Y(AIRI22)%g2E Y
e Tik& ¥ 'g‘ s

e7a Yy PpAIL2I, VYRR
2aft4afEh £7,

° Set a shock piston (1or 2) on the
ghock rod with two ¢2 E rings.

o Assemble two front shocks and two
rear shocks,

A MY ETIET, &
ANVEAR, EAPTE
LTERECAHSAVFDOR
mEREET,

FAL4 7273 %>
F—itidwRAsET,
sy ¥—Fx97T%kMW
HET,

Lower the piston and supply oil.
Then elevate and lower the
piston to get rid of air buffles.
Set a diaphragm in the cylinder.
Cloae the cylinder cap.

(1)

(2)
(3

(1)

(2)
(3)

o vty F& F
vFETONH, ko
v FRRLRAAR, ATV
FyR=bTEDET,

» Hold a shock rod with radic pliers
and screw in & rod end. Fix it witha
spring support,

7 ¥
0w

RFUTHE~ b Nos




7

Han—=Jwyia
Shock bushing

gbE') > 7
g4E ring

= MIXI0F + v 7
w2 -
M3 %10 Cap screw

No7 Fit—Tyirs
(75 AFwY)
No,7 Shock bushing
(Plestic)

1 F40y b
Tierod

M3X207 ¥ r A MEWF

M3 % 20 Adjust rod

56mm

g6y KT K
#6 Rod end

M3Ix20F Y+ A b
Ay F
M3 %20 Adjus

oRooa

ST

trod

=1

AFTILTwT b
Sieering shafll
2FTNLYT
EHy MRS

Steering pivot receiver

g6 — b
¢6 Ball
@3 VT
¢3 E ring

M2.6x 10PH E R
M2,6 X 10PH screw

M3+ b
M3 Nut

T M3x10PHE A
A
!' Ll M3 % 10PH Screw
M2x6PHE 2
M2 % 6PH screw

E M2Fw b
M2 Nut

12] & > 1y =Bt

Mounting the damper
(FE) U ¥ b EIcITIT £ 5,

(Noie): Mount the rear side as well,

gL18=-Twa
Shock bushing

gaE Y ¥ U
#dE ring

No? 2 8=TFTwva(F73XFv7)
No.7 Shock bushing (Plastic)

M3x10% ¥+ ¥ 7RV Y a-
M3x¢10 Cap screw

B RF7U LT AT Wt

Mounting the steering stay

2B =t M3 x10PHE &
M2.6 X 10 PH serew 6 Ball B:‘QE;:JH_/ g
AFTYLYRTF— mM27 w b ng
Steering stay : M2 Nut
AFTPULTEHRY A RE
Steering pivotreceiver G2 | ZRETT
@3EU T
¢3E ring
M2.6x 10PHE 2

M2.6 X 10 PH screw

AFPUTov2 b
Steering shaft




14

—

b7 8% b Torque rod
M3x357 ¥+ Z2bAY K
M3 X35 Adjust rod

@60y FI > K pbRodend

R e B
Rear body mount

Y

7imm

e6lly KL K
96 Rod end

M3x357 Y+ A pOw K

M3 %356 Adjust rod

ebA =
#6 ball

@3l U
#3E ring

M3 % 20PHE &
M3 X 20PH screw
M3+ v b

M3 Nut

!
Ey ROy PIRIBIKTIRR T2 #

T
Nate): In the standard, mount the
targue rod at the lower hole.

15]
MATE B —F
*=—Hd {251 (H#7 40IHS
KO PS-518S
e — a4 4—2 |47 SME31
KO PSVM-3
JR NESS05
JR NES306
= —fide £ i3 |7 ¥ S.28
775 5-128
LR ALY - L |

M3xB8F wEY2ik
M3 %8 Tapping screw

M26x8/ST » FawELT

M2.6 X8 Rind tapping screw
O:[“m AFFULTERY b
Steering pivot
o ﬁ M2ty b
M2 Nut

Servo saver spring

gé‘xaxo.s’i R4
@3 % 8% 0.5 Washer

e3xXBX05T wird

¥

M3 x20PH £ &
M3 X20PH screw

o= Y
g6 Ball '

80,5 Washer_@¥ -

18] # —# 1 /S —HBAIULT

Assembly of the servo saver

() AF7UYZEHy PRETTFRRIFFTT SV,
(Mote) Mount the steering pivot lower hole,
H—-fivr s hA)
2.3 (B-RKEG 2R BD) v i P
1.2.3. (Suitable to the sanrlo}
FoRK2HET |
Attach it to the '
lower hole. /} |
AFTULTERY b
Steering pivot K M3xB82wELT A
. M3 X 8 Tapping truss screw
7 (When “2" gt i ervo saver spring
is used) Servo saver 4

6(1.3ANEE)
6 (When*1",“3" is used)

M2Ex8/ ST K yELT

M2.6 X B Bind tappi
M3Ix8H W T2 6 X 8 Bind tapping screw

M3 X 8 Tapping screw

<H—Rif - E@AFE>

{Servo saver assembling method)

$-feq/=123
Servosaver 1.2.2

H-—ef /I —-MIER
Ssrv.osavermsmblingjig e

=R 1= TY T
Servo saver spring

= Blé&in<
VEE S -E @AT | Pull out,

Servosaverd




16/
MIxSM&a v LY
Em M3 X 8 Counter sunk
head tapping screw

SRR NP R S B RO 5

AF—OmEPEDLh T,
¥ote) The direction of serve mount stay
may be changed according to the

kind of servo used.
A R Y T
In case of SANWA servo
#—=H=wor PR R A
The servo mount mounting hole is at
the front side.

7]
0

co
Q

=R T I bAT—
Servo mountstay

*KQ., 775, JRY—FOEE
[n case of KO, FUTABA and JR servo
F—tvy s PRI FTRIER
The servo mount mounting holeis
at the rearside.

$-KTI PRT -

Servo mount stay
17
- = M3x8% v > ik
M3 %8 Tapping screw

16] 4 — K Eft

Mounting the servo

3*(;f&§%

MIxBM#FwE-T
M3 % 8 Counter sunk
head tapping screw

Y—-KvPL bRAF~
Servo mount stay

M3xB8F w7218
M3 %8 Tapping screw

177> 7 - BEMmA

" Mounting the amplifier and the radio receiver

; FPoert+Fa-7
= Antenna tubs

fmEr—7

Double-side adhesive tape

Frrthibd—
Antenna holder

RIEM

Radio receiver

mE T -7
Double-side adhesive tape

M3x84 v T2

8// M3 x 8 Tapping screw

10




M3IxB¥ &y 7
X Uiz —-
M3 %8 Capscrew

e3x8x057 v o
g3 %8x0.5 Washer

e3x6x05T v i a
83 X 6% 0.5 Washer

M3FAfB-Fy b
M3 Nylon nut

M3 X3 Set screw

a5~ 7 Y > (500822)
@5 Bearing (5008ZZ)

B3 1k Al A
Cyanoacrylate glue

kA NE T4 X IIRMBEFA

TN ET,
Tires and wheels are fixed with
eyanoacrylate glue,

M3x3tEw b7 a—

P

(18] € — %2 — muft

Mounting the motor

Vil

NOT INCLUDED

T

A
" s T ) 7
45 Bearing

eIxbx057 vy
93 %9 x 0.6 Washer

{

e3Ix8x057 vy
p3 X 8X0,5 Washer

M3x8F% 4y 72242~

/\ M3 X8 Cap screw

M3x3tw b
AT Va-
M3 %3 Set serew

.. .. .a..- o il
ﬁﬂf&f‘?’ P

£ hit-

Gearcover M3FfO=Fuk

M3 Nylon nut

20] % - v Ef

Mounting the fire

11




* PFaintthe body.
SSRNET

Ciw=a cortof
sainting from
%= rear side.

SEErLHRYH—-HA 4 PREHTE
BEY,

sE L FEA L ERTAF IV LRVE
2ERICBTT BV,

* Wash off oily natters and staing by
reutral detergent.

* Paint the body with palycarbonate
paint from the rear side.

* If you use more than two colors,
furnigh the body with masking
tapes and paint it with a thicker
color firat.

21£F—H v b
Cutting the body

2257~ Ny 7Y -

Mounting the body and the battery

Iy FY—RLIRAF-TCMYFTET,
* Mount the battery with glasstape.

7525 -7 BIFE

Glasstape  NOT INCLUDED
NyFl—
Battery

12




b=

TERIE Mvzaoy bOREICEIN)YILIYD =4y, b=
éﬁ; LaMc | a5t | 1edk | 17 | 18k | 194k | 208 T MNREABT EHEET,
; X €OR—LOUBEERABTEICEN, 150 TE
, Fb—| & * =] & B i 3
Color Gray | Green | Blus | Whita | Goid | Black | Red DEr—FBTEXAHTEMNHEE T

==

.

fv—1 It is possible to changs the toe-in and toe-out by adjusting the torgue
= rod.
10.6: .9: S N H 2 82 e ; . Tis
?aat?; OSHIARL [(OIL FREL ¢ BEL | WA | T It is possible to change the toe angle by changing the position of g6
pillow ball,

ReTh=—a2

Toe-in \‘\

Za—=hk3N
Neutral

HROBENT =A== 2L F v v N —FHOWE L
LTWwEEY, ALY~ 2R=%—(31405mmE2 b
T

Adjust the angle of camber by using a holder spacer which is

provided as one of the accessories. The holder spacer is 0.5mm thick,
sach.

= ]

NYDFT e NR=T 9 vang 4 vy FERY T ET £t
HRE T,

it is possible to mount the wings at the rear bamper bushing.

() v bCTA T RATVWERA,
(Nate) A wing is not included
in this kit.

RIS — ANt
Holder spacer

M3x3tEw bR 23—
M3 X 3 Set screw

; L il S :
Bidn ke, MIRSAABCIE, %9 FEBASRABEE~ - VEBEEHR LB THBEHCRDOT S v, SEISRBE AR ¢ FZABIZC
w%ﬁu.imtﬂﬁﬂﬁﬂ?»ﬁﬂﬁbrnn—wm&ﬁﬁﬁumﬂﬂﬂemitﬁﬁeW$.zuuﬁtﬁfsahTaw.;nmu
u.&m.&a\Hﬁﬁﬁ‘!ﬁ#%%%mwh,ﬁﬁaﬂ—wﬁﬁ,%ﬁ‘aituoénamlLrTaw.1.2auroﬂ-vemmu
Etﬁnéﬂﬁﬂﬁﬂﬂ#mI#mwﬁﬂtmiTT#w,mnﬂﬂu*~81§¢rwnﬁ3i7.ﬂﬁ.mﬂmyﬁﬁﬁﬂmﬂﬂmﬁi
ewtﬁurwemsmm&.@umx%wtﬁwrwawemm&.@u&&&ﬁa&u&fm?mE&?ﬁEHLiT.
@EMLOVTRBHEFEI12ABERECLO THEANREIC b VER L 22 MEHb 0 £,
S/ -UHE, BRI DVWTRTFELLER L L 284450 e,

@ Obtain replacement parts from your dealer or from the Hirobo distributor in your country.

T726 LB EAF R ALLBT530-214

. : s " EoR—-(R)EFLVERE
Parts may be ordered direct from Hirobo but the freight charges indicated are for shipping SRR
within Japan, TEL 0847-41-7400

@ The contents and price of parts shall be subject to change without any prior notice.

21— v EFE  1205-001 M\ A 28— EZ 1205-002 MK A
Parts No. Delivery Parts No. Delivery

A4 T U=aL Ty =T =Lk ¥ — (1) T =F = bk ¥~ (9)
L (e Main frame (L) Upper arm holder (1) Upper arni holder (2)
Main frame (R)

{1 ¥3,600 fii % %1,400

Price Price
H=dTrr b AT - JrEF—Tmy H¥uT00 OFF =kl — #HE170
. Serve mountstay Rear body mount Freight charge| Lowerarm holder Freight charge

13



AR - & k) 1205-004 (o] 1205-005 C 1205-006 B
Parts No, ‘Delivery
1205-003 . C %o Og)
00
FIHE—-N
@ Differential gear ball
4TS =Y = AT Y —~ .
48T Pulley {ffi 1% ¥5,800 ATT Pulley ¥5,800 K94 73— ¥2,600 FaN) ey
- s #H ¥240 ¥240 | Drive yoke ¥120 | Differential gear ring ¥70
- | 1205-007 C 1205.008 C 1205-009 C 1205-010 C
//// K34 TH
pAX42¥ ¥ 7 .9 Drive ghaft 2
$3 %42 Shah ! &
p3EY ¥ ¥
. ¥ % % . #3 E ring
SOT4 %4 W ¥3.000 | 55 _gavExid ys00 | BITF2 4 7#%¥—  ¥2600 | g2X98=~ KM €~ 4850
3 56’!‘{}&&3 5 ¥70 | Collarg3x5x14 8370 31T Drive gear ¥120 | #2X8.8 Needle pin ¥70
-l 12050118 8RS ¢ 1205-012 % 1205-013 C 1205-014 C
4 lf— 2 - "‘5."‘;“..':“' ;"." v
M . a
»
; 8
| 3 UHge¥ Ok — b gg §
{ #6 Grooved pillow ball
Fu ¥2.000 FyoNT—h ¥400 G3EY v ¥ ¥450 | ge¥ oK~ )b ¥800
Kpuckle ¥120 | Knucklearm ¥120 | g3Erng. o ¥70 | ¢6 Pillow ball ¥70
¥ o L
1205-015 c #205-016 *c 12085:017 Cc | 1208.018 ¢
o IR
g afgithy 7 ¥L000 | vy iy —a ¥5,600 | mr7—a ¥6,200 | F34 747 b ¥1,500
p6 Pillow ball cup ¥120 | Upperarm ¥120 Lowerarm ¥120 | Driveshaft ¥120
} 1205-019 (0 1205-020 ) C 1205-021 C 2504-016 B

=3

e,

M3X356 T ¥/

yA oy ¥

M3 x 25 Adjust rod

3

w , )
W= %7 b ¥950 Fon—Faica ¥400 | pgm o Pz K ¥300 | Wb ¥1.,000
Half shaft ¥120 | Shock bushing ¥120 | @6 Rodefa ¥70 | Belt ¥120
1206-022 C 1205-023 C 1205-024 C | 1204002 € =4 » F¥15T (1204.036 ¥ =F ¥ ¥ ¥14T
1204-008 ¥ =3 ¥ # ¥17T |1204-037 € =% ¥ ¥ 16T
‘ .t 1204-004 ¥ =4 ¥ ¥ V19T [1204-038 ¥ =% » ¥ ¥18T
Pinion gear 1204039 ¥ =3 » £+420T
M (S (S A Piniongear
A
¥400
' ¥70 2
P R D . V2500 |F24 779 v ¥400 ays00| 8 £%500
____i‘:}der Epacer Body ¥700 | Drive washer ¥120 | M3 X388 ¥120 | M3 X333 ¥i20

14




"= FH #M | 1204.008 A 1205-026 C 1204-014 A
] Parts No. Delivery o ' - :
' 1204-006 ; A APTY v H AT~
Jr Steering stay
]
—H A wFTL—} .'K‘?‘T‘J/VE'!*:FF AFTYW vy x7 b
l oy FEA Motor mount plate Steering pivot Steering shaflt
Secnndgear % m AFT UV SEEYy bR %
: . . Steering pivot receiver ' :
o & ABRFEA ' AFTY Y vx2 bA2~—
3 22'1'1».547_1-'-\' g Has0 | M3X8A B! .
3 221 Drivegbar  #HH¥120 M3 x 8 Hexagon socket head screw ﬁ ﬁ ee ©6 Steering shalt collur
1204-021 "o o) - M2X6PH M2F v b M8+ b %%
Bz A ¥500
bt = 2 i L . M2 Nut M3 Nut
; SRR 5070 o & el ) M2.6X 10PH ¥120
+ .. | Becondgearshaft ;
T B m, e Qg oW 1203-012 A
ol ﬁ? ? 96 Ball
S it T ¥600
? o ww E M3 X 10PH
¥260 | M3‘X10.ﬂ]l ¥A . ¥300
W70 MSKIO Counter sunk head screw %120 '@'@:B—
A | 1204026 A | 1204028 & || TEBRbeleg
Mt e ™ @ g ' Servogaver 1~7
.-..’-\ V- . WA TR AR AR R
$—fe f N=RF N
i \ Servo saver spring
Gear cover &,
. - @ o ] 3= 4 - I iER
oA - e - Ser bling ji
! £ 1 !‘400 ok ‘f W $600 2owate ¥800 VO saver agsemoling JIg
W, '_ - ¥240 Wheel _ ¥240 Bamper ¥120 g
pes : M3 x8TS-2
: 23 A 1202-033 A 2500-018 A
S M2.6X%8TS/¢ 4 ¥ F ¥400
o M2.6X5TS Bind ¥120
SRR @@ & | 2500-047
e s S @
ARy IYrUSe. ¥200 ¥1,000 ¥1,600
§i - Stop ring 5-9 © 70 SKT3.2X8 ¥60 Brg. 680127 ¥70
{ | 2500062, A 2500-056 A 2500-065 A 2500-078 A
P g = .
» '_ = =1
@@ @6 @< ee
; ¥800 2 %1,000 - ¥1,600 ¥1,000
Brg. ‘63432 = %60 | Brg. WMLE!IJOS ¥70 Brg. 5010ZZX y70 | Brg. WMLB012 ¥70
0402-031 A 1205-026 _ C 1205-027 b
9| = -
\@ 728 Ty Ii-
¥800 |APEIL¥—FL—}
#A4 p A== ¥120 d Front upper Stabilizer plate
(NT Y ¥ ¥ §8% v # M(R) (L) ¥1,800 M37» ¥at v b ¥500
Guide pulley (with bearing) SS Knuckle (R), (L) ¥120 .. M3 Bushingnut  ¥70
|




	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16

